FRAME SPARE PARTS from MY2024

eONE-SIXTY CF4 1l

SUSPENSION HARDWARE

No. Item No. Item Detail information Pieces Torque No. Item No. Item Detail information Pieces Torque
Nm Nm

1 A2234000016 WASHER 0OD19mm ID15.17mm H3mm 1 15 A2294000182 LOCKRING for D26 4

2 A2294000102 WASHER 0OD21mm ID171mm H3mm 5 16 A2300000684 SCREW M15x1 L16mm 2 23~25

3 A2221000043 BEARING 3802V-2RS 0D24mm ID1Smm W7mm 1 17 A2294000105 WASHER 0OD17mm ID12.1mm H2mm 1

4 A2221000040 BEARING 172607V-2RS 0D26mm ID17mm W7mm 1 18 A2294000205 WASHER 0D15.5mm ID10.Imm H2mm 1

5 A2300000609 SCREW M10x1 L15Smm 1 15~17 19 A2221000035 BEARING 6801V-2RS OD21mm ID12mm W5mm 1

6 A2300000279 BOLT M6x10D15/177mm L55mm 1 20 A2221000034 BEARING 6800V-2RS OD1Smm ID10mm W5mm 1

7 A2300000724 BOLT M6x10D10mm L49.2mm 1 21 A2294000197 WASHER for M6 sunkenhead screw OD18.5mm 1

8 A2294000196 WASHER for M6 sunkenhead screw OD16mm 1 22 A2300000475 BOLT M6x10D10/12mm L55mm 1

9 A2298000113 SCREW M6x1L16mm 2 8~10 23 A2300000683 SCREW M15x1L18.5mm 2 2375

10 A2036000030 MOUNT for shock with bushing 1 24 A2302000082 NUT M15x1 flipchip 2

11 A2292000017 WASHER 0OD14mm ID18.1mm HO.5mm 1 25 A2311000102 RD-HANGER UDH 1

12 A2300000667 SCREW M8x1.25 L40mm 1 1-~12

13 A2031000091 LINK 1

14 A2221000058 BEARING 6803V-2RS 0D26mm ID17mm W5mm 4 4



SMALL PARTS from MY2024

No. Item No. Item Detail information Pieces Torque No. Item No. Item Detail information Pieces Torque
Nm Nm

1 A2191000232 HEADSET  Acros AZA-717 1 19 A2263000041 PROTECTOR forengine 1

2 A2300000231 SCREW M3x0.5 L8mm 1 0.5~1 20 A2116000279 PROTECTOR 1

3 A2161000079 COVER 1 21 A2158000094 PROTECTOR forchain stay 1

4 A2161000227 MOUNT for tube/accesoires 1 22 A2143000175 CABLEGUIDE 1

5 A2298000071 SCREW M5x0.8 L15mm 2 =5 23 A2136000076 MOUNT PM200 1

6 A2029000083 PROTECTOR 1 24 A2298000409 SCREW MBx1L12mm 3 12~14

7 A2300000230 SCREW M4x0.7 L12mm 3 2~4 25 A2143000163 CABLEPLUG forspeedsensor 1

8 A2358000146 PROTECTOR 1 26 A2002000135 THRUAXLE EXPERTTR; L=178.5mm M12x TL=13.5mm 1

9 A2258000234 CABLEGUIDE 1 27 A2311000102 RD-HANGER UDH 1

10 A2258000233 CABLEGUIDE 2 28 A2143000130 BLINDPLUG forwireless RD 1

11 A2298000160 SCREW M4x0.7 L10mm 1 2~4 29 A2232000056 CHAINGUIDE for 32T-38T 1

12 A2298000071 SCREW M5x0.8 L15mm 2 3-~5 30 A2232000057 MOUNT Mount for chain guide 1

13 A2300000668 SCREW M8x1.25 L30mm 2 1~12 31 A2300000484 SCREW M4x0.7 L10Omm 1 1.5~2

14 A2300000469 SCREW M8x1.25 L23mm 2 112 32 A2294000167 WASHER OD12mm ID6.4mm HO.5mm 2

15 A2300000468 SCREW M8x1.25 L18.5mm 2 1-12 38 = SCREW M6x1L10mm 2

16 A2294000218 WASHER 0OD18mm ID8.5mm H13.85mm 2 34 A2302000072 MOUNT Upper mount for range extender 1

17 A2263000040 PROTECTOR forengine 1 35 A2302000069 MOUNT Lower mount for range extender 1

18 A2300000318 SCREW M4x0.7 L12mm 5 2~4 36 A2298000123 SCREW M5x0.8 L20mm 2 3~5



